HAS 220

AS ASSEMBLED

6.
6.1. STAND ASSEMBLY

ILLUSTRATED PARTS LIST

REV. ECO# DESCRIPTION INITIALS DATE
4 173528 ADDED 54709 MOUNTING FASTENERS DD 2/7/2018
s 6477 REM'D HA0O26-4, H516183455, WF51655. WL514SS 28] 9/24/2018

31 12 WL38SS WASHER, LOCK 3/8 SS

30 4 WL14SS WASHER, LOCK 1/4 SS

29 1 WF516SS WASHER. FLAT. 5/16 SS

28 12 WF385S WASHER, FLAT 3/8, SS

27 6 WF14SS WASHER, FLAT 1/4 SS

26 6 NJ1420SS NUT. HEX JAM 1/4—20 UNC SS

25 1 NJ1213SS NUT. HEX JAM 1/2—13 UNC, SS

24 4 NH3816SS NUT, HEX 3/8=16 UNC SS

23 1 HA12865 GUARD, LIFT STAND

22 1 HA12864 MITER GEAR. MALL LIFT STAND

21 1 HA12863 MITER GEAR LARGE LIFT STAND

20 2 HA12862 FLANGE BUSHING

19 1 HA12861 SHAFT, LIFT STAND

18 2 HA12860 BRACKET

17 1 HA12141 BUSHING

16 1 HA12140 BEARING. THRUST

15 1 HA12139 LIFT SCREW

14 1 HA12136 STAND, HOT AIR SEALER

13 8 HA12133 WEAR PAD

12 2 HA12132 CLAMP_PLATE

11 1 HA12131 LIFT ARM, WELDMENT

10 1 HA11761 LIFT BLOCK

9 2 HA2633 ROLL PIN, 3/16 X 1 1/4(L), SS

8 1 HA2632 ROLL PIN, 3/16 X 1(L). SS

7 i HA0033 HOISTING CRANK

6 4 H3816212SS _ [BOLT, HEX HD 3/8—16 X 2 1/2 SS

5 2 H1420134SS  [BOLT, HEX HD 1/4—20 X 1 3/4 SS

4 4 H142034SS BOLT, HEX HD 1/4-20 X 3/4 SS

3 4 H38161SS BOLT, HEX HD 3/8-16 X 1 SS

2 6 H14201 BOLT, HEX HD 1/4—20 X 1 CZ G5

1 4 903526 SCREW.TRUSS 1/4—-20 X 1/2 SS

ITEM QTY PART_NUMBER _ [DESCRIPTION

PCCIHICAT LS

n PREFICES A5 USTCD
(MFS) WAHFACTURED It

use

“C ALL BuRR:

(12) SEE BOM

atceiL

Sy
ALL TAPS BEFORE PAINT
HSES APPLY

T,

STAND ASSEMBLY

30w iEs peseaprion

INCH

Figure 6-1: Stand Assembly

HERT TnCAT

pset wo.

HA12154

SPECIFED

...7/12/2016 1

sucer
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REV. | ECO# DESCRIPTION INITIALS DATE
See Sheetl - o

See Sheetl -

LIFT SCREW ASSEMBLY
SCALE 1 : 6

WoTE: SPLCIFICATION PRCH
(PUR) PURCKASED FROM VENDOR

CRANK HANDLE ASSEMBLY wim STAND ASSEMBLY
il DESCRIPTION.
_—— HA12154
o a2 2] 5
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3/16" X 2" KEY
- / e X 2 KEY 6.2. ASSEMBLY, HOT AIR SEALERR TO L
A =

MOTOR ASSEMBLY VIEW

SEE MOTOR ASSEMBLY

FOR CLARITY
SEE PLENUM ASSEMBLY VIEW

SEE BELT GUIDE ASSEMBLY
ON SHEET 2

AS ASSEMBLED VIEW

PART #HA11838 SHOWN

PLENUM ASSEMBLY VIEW

DRIVE BELT DIAGRAM @

Figure 6-2: Assembly, Hot Air Sealer

351621355

Hiazoiiess

[HEATER Z7iCR SASLE
Jnex_sert




I

CaEl

SEE KNURL IDLER ASSEMBLY

FEED PLATE ASSEMBLY VIEW

BELT GUIDE ASSEMBLY VIEW

KNURL IDLER ASSEMBLY VIEW

SEE TENSIONER ASSEMBLY

FILM GUIDE ASSEMBLY VIEW

KNURL WHEEL ASSEMBLY VIEW

PULLEY ASSEMBLY VIEW

TENSIONER ASSEMBLY VIEW
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[Rev.| Ecog | DESCRIPTION [ inmiaLs | paTE

[ rases | NEW PART RELEASE [ | 120872017

6.3. PANEL ARM ASSEMBLY RTO L

NOTE:
1. MOUNTING HARDWARE PROVIDED WITH 22008 & 69672.
2. FOR L TO R FEED MOUNT PARTS ON OPPOSITE SIDE

e OF FRAME.
PART 22008 FOR e
REFERENCE ONLY
PART 69672 FOR
REFERENCE ONLY
5 3 WL516SS WASHER, LOCK, 5/16 SS
4 2 SF142012SS _ |SCREW. SOC FLAT 1/4-20 X 1/2 SS
3 3 H516182 BOLT, HEX HD 5/16—18 X 2 CZ G5
2 1 54907 MANIFOLD ANGLE SUPPORT
1 1 54905 CONTROL BOX MOUNT
ITEM_|_ Q1Y PART _NUMBER _|DESCRIPTION
(pur) puncuSts Faca VU8 (ArG) v EAcToAED v vse |
Figure 6-3: Panel Arm Assembly 9 see gou ; s
e Ao o e S, e
= PANEL ARM ASSEMBLY, R TO L
e oescRIPioN
54906
—— i
HELT TREAT 1071372008 e 1
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EXPLODED VIEW

Figure 6-4: Assembly Regulator

6.4. ASSEMBLY REGULATOR RTOL

PART# HA12131 FOR
REFERENCE ONLY

AS ASSEMBLED

<v|  Ecn CHANGES orR | cK
T s TR T T o
3 | s 30 dpe WA B ky

11 2 WL14SS WASHER, LOCK 1/4 SS

10 2 WF14SS WASHER, FLAT 1/4 SS

9 2, SC1032112 SCREW. SOC CAP #10-32 X 1 1/2 BO

8 1 P4969 TUBING POLY RED 3/8 0D

7 1 HA0967 PNEUMADYNE MANIFOLD

6 2 H142034SS BOLT, HEX HD 1/4—20 X 3/4 SS

5 1 901312 PLUG. 3/8” NPT HEX SOCKET, BRASS

4 1 802962 FITTING, MALE CONN 3/8 M X 3/8 T

3 6 802122 FITTING,MALE CONN.1/4T X 1/4NPT

2 1 54913 [ASSY, FILTER. REGULATOR 0—125, DIVERTER. R TO L

1 1 54911 PLATE, VALVE MOUNTING SUPPORT

ITEM QTY PART NUMBER DESCRIPTION

RoTE:
(PUR) PUBTHASED

Ve

PREFIXES AS USTCD!
R (MFG) MAIFACTURFD IN=HOUSE

" HAMER
FISCHBEIN'

IAC_ 4y TOnT i TR b

T sour 118 | ASSEMBLY, REGULATOR, HAS220,
rstunt . 7oL
pEciaL ik B R
= —
iy s = INCH ],
: " o 04908
IEEINE
roger
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REV.| ECO# DESCRIPTION INITIALS DATE

6.5. ASSY, FILTER, REGULATOR 0-125, DIVERTER, R TO L T TR TR e s
|
31D
@ g 2 P4987 FITTING, STREET ELBOW 1/4 NPT
@ 8 1 P43866 FITTING, MALE CONN 1/4 NPT X 3/8 T
@ 7 1 P4945 FITTING, MALE COUPLER. 1/4 NPT
@ 6 2 901311 PLUG.1/4” NPT HEX SOCKET
@ 5 1 901288 NIPPLE, PIPE, BRASS, 1/4 X CLOSE
2 1 69321 ASSY, FILTER, REGULATOR 0-125, DIVERTER
@ 3 1 67706 SENSOR, AIR FLOW, CHEM—TEC 375
@ 2 1 54912 DIVERTER BLOCK (PARKER #DK3510-3-2)
@ 1 1 10718 FITTING, SOCKET COUPLING 1/4 NPT
ITEM QTyY PART NUMBER DESCRIPTION
T P R v e | D

PART 69185 ELEMENT

FILTER

ASSY. FILTER, REGULATCR 0—
125, DIVERTER, R TO L

Figure 6-5: Assembly Filter Regulator

et yeeat




[Rev.] Ecog | DESCRIPTION | INmiaLs | DATE

[1 [ 7sses | NEW PART RELEASE [ | 2s208

6.6. ASSEMBLY, SAFETY GUARDS, RTO L

PART 54919 SHOWN FOR CLARITY

12 28 714205 SCREW, 1/4—20X1/2,PH TRUSS HD SS
11 4 PH3816125S _ |PAN HD PHILIPS, 3/8—16 X 1/2. SS
10 1 54930 BRACKET, PERFORATED COVER RETAINING
9 1 54929 BRACKET, PULLEY COVER RETAINING
8 1 54928 BRACKET, WIRE RETAINING
AS ASSEMBLED 7 1 54927 GUARD, GEARBOX SHAFT, RH FEED
3 1 54926 GUARD, PERFORATED COVER
5 1 54925 GUARD, PULLEY COVER, RH INFEED
4 1 54924 GUARD, REMOVABLE, INKLESS CODER
3 1 54923 GUARD, FRONT INFEED
2 1 54922 GUARD, REAR SIDE, RH FEED
1 1 54921 GUARD, FRONT SIDE, RH FEED
ITEM_|_ Q1Y PART_NUMBER _[DESCRIPTION
SR S Rt TR St
Figure 6-6: Assembly Safety Guards BT 75 [ assevaur.
” e n foom Lol e B oo
PNl /£ 0ATING prusay wmirs = INCH
s o @% - 204933
o o125 wiee ., 2/8/2018 | 1 et Zlm 1
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DATE

[ inimiaLs |

DESCRIPTION
See Sheetl

| Rev. | Eco# |

- -
“ M|
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s E:
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= E
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o 8l o
<= g § i

S BEFORE. PAINT

REMGVE ALL BIRS & SHoTP EOUES

PLUG AL

1:8
B
DD

251
2127
TES

INCH

scate
size
N

CIFIED @ 3

wew T oo

(MFG) MATIUTACTURED IN=HOUSE

PREFIAES AS USTED

o VEHDOR

o
HASED FR

(pur) Punc:
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6.7. ASSEMBLY, PLENUM 14" DOUBLE HEATER

Figure 6-7: Assembly Plenum

DESCRIPTION l INITIALS | DATE

NEW PART RELEASE

| snsi0i8

AS ASSEMBLED

USE HIGH TEMP SEALANT
LOCTITE SI 596 RD

8 4 SSSQ142034 SCREW,SQ SET 1/4—20 X 3/4
7 4 NH3816SS NUT, HEX 3/8—16 UNC SS
3 4 HA11812 HEATER BUSHING
5 1 HA11781 PLENUM, 14" DOUBLE
4 1 HA11714 THERMOCOUPLE
3 4 H3816114SS BOLT, HEX HD 3/8-16 X 1 1/4 SS
2 2 901076 ELBOW, .12NPT—.25TUBE
1 1 54798 PLUG; ALLENHEAD: SS; 1/8 NPT
ITEM QTY PART NUMBER  [DESCRIPTION

NOTE:
(PUR) PURCHASED FRC:

PCCITICATIG PREFIXES A5 USTED
44 VULOOR _(MFG) MANITACTIRED IN~HOUSE

TAPS BEFGRE PAINT

)

UIER AT LOCATIGN SHOWIL
L_REDUIVED FOR ALTERUATE
s

{u19) SEE BOM

usternae

e - - } s 133 ASSEMBLY. PLENUM 14" DOUBLE
(%) 35280, HAMER BEIGE PAINT 1 e B ocsompuon

DD

HE2T TRCAT

54914

pser o corm
@‘E’ | 8/18/2018

1 «1[
AR Y |
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6.8. ASSEMBLY, HOT AIR SEALER, L TOR

7 2 =
T =
5 | 8

10 % 578
20 % 1/4 55
~20 X 5/5 55
3 % 1-1/3 55
3
@)
AL IOLER BRASKET ASSEMGLY
BELT_eacry weiouont
R_GEaR_Gox
@ [REATCR A7uoR CABLE

WA11765 |WEX BeiT
WAV175G_|IOLER SHAFT,
iDLt SvarT, £

AS ASSEMBLED

% & MOTOR ASSEMBLY

€
Wav1724 [FCCENTAIC 8001

WAVI7Z3 _ |PULLEY ASSEMLTIDER
WA11722 __[TiinG PULLEY, DFIVE PLATED

[Fenseo R
[Ioter Poiev—c
[SRarT. ioLeR
FiLW_FECD
ioLER sPactr
SPRiG AT SCAL
SHELD Coe P

=

@ DAIVE BELT DIaDRAM

ICURL IDLER ASSEMBLY

Figure 6-8: Assembly Hot Air Sealer

z

[ 54057
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Te=r

PART #HA11838 Shown
FOR CLARITY

E.

[ ®

@
D @

®

M & GUIDE BELT ASSEMBLY

i\

TENSIONER & BELT PULLEY ASSEMBLY

WHEEL ASSEMBLY

KNURL

6-12



6.9. ASSEMBLY, REGULATOR, HAS220,L TOR

PART# HA12131 FOR
REFERENCE ONLY

AS ASSEMBLED

Figure 6-9: Assembly Regulator

REV.| ECO# DESCRIPTION INITIALS DATE
) w477 REWD COOLING & TODER OPTION VIEWS, 17027- ) /2072018
5 wea7 REFCVED TO7 1855, €776, SO T8, SOT3TT. P47, o0 N/19/2018
11 2 WL14SS WASHER. LOCK 1/4 SS
10 2 WF14SS WASHER, FLAT 1/4 SS
g 2 SC1032112 SCREW, SOC CAP #10-32 X 1 1/2 BO
8 1 P43969 TUBING POLY RED 3/8 OD
7 1 HAQ967 PNEUMADYNE MANIFOLD
6 2 H142034SS BOLT, HEX HD 1/4—20 X 3/4 SS
5 1 901312 PLUG, 3/8" NPT HEX SOCKET, BRASS
4 1 802962 FITTING, MALE CONN 3/8 M X 3/8 T
3 6 802122 FITTING,MALE CONN,1/4T X 1/4NPT
2 1 54938 ASSY, FILTER, REGULATOR 0-125, DIVERTER, L TO R
1 1 54911 PLATE. VALVE MOUNTING SUPPORT
ITEM QTy PART NUMBER _ |DESCRIPTION
(PUR) PUCHASED PR IR | (G W AETARED eSE " HAMER
i FISCHBEIN'
4% StE tom R

5 Py i e

ASSEMBLY. REGULATOR, HAS220.
LTOR

sy eeat




6.10. ASSY, FILTER, REGULATOR 0-125, DIVERTER, L TOR

=
NG

\”ﬁ”/ PART 69185 ELEMENT
FILTER

Figure 6-10: ASSY, FILTER, REGULATOR

REV. ECO# DESCRIPTION INITIALS DATE
2 6241 ROTATED 54912 TO MATCH VENDOR ASSEMBLY DD 7/24/2018
3 6437 ADDED 10718, 6 08.9?11.28,9013\],%']45}4' Z3 DD 11/20/2018
@ 9 2 P4987 FITTING, STREET ELBOW 1/4 NPT
@ 8 1 P4966 FITTING, MALE CONN 1/4 NPT X 3/8 T
@ 7 1 P4945 FITTING, MALE COUPLER, 1/4 NPT
@ 6 2 901311 PLUG,1/4" NPT HEX SOCKET
@ S 1 901288 NIPPLE, PIPE, BRASS, 1/4 X CLOSE
2 1 69321 ASSY, FILTER, REGULATOR 0—125. DIVERTER
@ 3 1 67706 SENSOR, AIR FLOW, CHEM—-TEC 375
@ 2 1 54912 DIVERTER BLOCK (PARKER #DK3510—3—2)
1© 1 1 10718 FITTING, SOCKET COUPLING 1/4 NPT
ITEM QTY PART NUMBER  [DESCRIPTION

NaTC:
(PUR) PUPCIASED

ECIFICATI PRC
M VEHOOR

TIXES A5 UsT

UsTED
(MFG) MAMIFACTURED IN=HOUSE

5SY, FILTER. REGULATOR 0-—
. DIVERTER, L TO R

54938

7] 0 a=||‘.’l3
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AS ASSEMBLED

Figure 6-11: Safety Guards L TOR

6.11. ASSEMBLY, SAFETY GUARDS, L TOR

| Rev. [ Ecos

| DESCRIPTION

[ inmias | pate

ENE= NEW PART RELEASE

| o2nerzos

54919 SHOWN FOR CLARITY

12 28 T14205 SCREW, 1/4—20X1/2,PH TRUSS HD SS

11 4 PH381612SS PAN HD PHILIPS, 3/8—16 X 1/2. SS

10 1 54936 PLATE, PULLEY GUARD

9 1 54935 PLATE, GEARBOX SHAFT GUARD, L TO R

8 1 54932 PLATE, REAR SIDE GUARD, LH FEED

7 1 54931 PLATE, FRONT SIDE GUARD, LH FEED

6 1 54930 PLATE, RETAINING BRKT, PERFORATED CVR GUARD
5 1 54929 PLATE, RETAINING BRACKET, PULLEY COVER GUARD
4 1 54928 PLATE, WIRE RETAINING BRACKET

3 1 54926 PLATE, PERFORATED COVER GUARD

2 1 54924 PLATE, REMOVABLE GUARD, INKLESS CODER

1 1 54923 PLATE, INFEED FRONT GUARD
ITEM PART NUMBER _ |DESCRIPTION

W
(PUR) PURCHASED FRCM Ve

PRETIAES A5 USTED =
R (MFG) MAITACTURED I—nouSE | 21PLis a

1.REMCVE ALL BUTRS & SHITP EDOES,
8 i

T

9 see Bom

uatcon

ER AT LOCATION S
AL_RCOUIRTD FOR ALTFRIIAT
s

o

g

FINISH COATING

oescaipPTion

ASSEMBLY, SAFETY GUARDS, L
T0 R

HEST TREAT

pint

NO. forn

54934

i 2/6/2018

sucer

1

ooy

1 of 2
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| NimiaLs | DATE
| -

DESCRIPTION
See Sheetl

- —
. < |
m M =

o~
B3 o«
3 < |
- g o
] 1 4
i Ei
<
2
5 @
o3 Q
2 i &

- IS
= o
N

[%] VZ[
< 3
o)

Zfm WE
1449
HEE s
98]
)

EPEREE

HEEE M

1.REMGIT AL BURRS & SHERP [DOCS

ToLERace
et xx

PRy umis =

iy

| Rev. | Ecog |

i

2

EH

55

PE

i

£

£

£t

A -
il 3
H 8
g nog
| L

HEZT TRCAT

6-16




6.12. ASSEMBLY, BELT GAURDS

U
<

CHANGES

CK

NEW F/RI

FISCHREIN CO. WORKMANSHIP STANRARD ENG=01 IS AN INTEGRAL COMPONENT OF THIS DRAWING

DR DATE
ROV 10/12/2018|
CK CATE
BREAK ALL SHARP EDCES
REMUYE ALL BURRS
ALL TOLERANCES NON=ACCUMLLATIVE]

o=

“"HAMH!
FISCHBEIN'

Al
151 WALKER ROAD
PHONE: (704) 871-1159

STATESVILLE.
FAX:

. NC 28625
: (704) 672-3233

NAME
ASSY, BELT GUARDS

4 4 SB5161812SS  [SB5161812SS|SCREW, SOC BTTN 5/16-18 X 1/2 SS
3 1 HA12491 HA12491 GUARD, RIGHT INFEED
2 il HA12430 HA12490 GUARD, LEFT INFEED
1 2 HA11838 HA11838 FEED PLATE
ITEM|QTY.[ PART NUMBER DWG# DESCRIPTION
MATERIAL —

FART NUMBER

HA11809

SHEET
MIN
SE_SPECIFIED) 1of 1
e,

[SCALE

1:2

DRAWING NUMBER

HA11809
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7. HAS220 Hot Air Sealer Options

7.1. INKLESS IMPACT CODER (10 CHARC)

GUIDES SEE SHEET 2

54909 SHOWN FOR CLARITY

CODER SEE SHEETS 3 AND 4

PNEUMATIC COMPONENTS
SEE SHEET 5

Figure 7-1: INKLESS IMPACT CODER

REV. | ECO# DESCRIPTION INITIALS DATE
1 173528 NEW PART RELEASE 12/7/2017
2 6477 ADDED P4965 (SEE SHEET 5) DD 9/19/2018
33 6 WL516SS WASHER, LOCK, 5/16 SS
32 2 WL38SS WASHER, LOCK 3/8 SS
31 2 WL10SS WASHER, LOCK #10 SS
30 2 WFM3SS WASHER, FLAT M3 SS
29 4 WF516SS WASHER, FLAT. 5/16 SS
28 2 WF14SS WASHER, FLAT 1/4 SS
27 2 SCM316 SCREW. SOC CAP M3 X 10MM
26 2 SC632112SS SCREW, SOC CAP #6-32 X 1 1/2 SS
25 2 SC102434SS SCREW, SOC CAP #10-24 X 3/4 SS
24 1 P4965 FITTING. MALE CONN 1/4 NPT X 1/4 T
23 2. NJ51618SS NUT, HEX JAM 5/16—18 SS
22 1 NJ3824SS NUT, HEX JAM 3/8-24 UNF SS
21 1 HA41446 TYPE HOLDER 10 CHARACTER
20 2 HA40559 10—24 X 5 THUMB SCREW
19 1 HA18244 CODER GUIDE, LEFT
18 1 HA18243 CODER GUIDE. RIGHT
17 1 HA18242 PLATE, CODER GUIDE
16 1 HA18240 CODER GUARD WELDMENT
15 1 HA18069 CYLINDER MOUNT, 500 EMB CODER
14 1 HA18068 RUBBER BACKUP ASSEMBLY
13 1 HA18067 CODER MOUNT, 500 EMBOSSING
12 1 HA4085 CYLINDER ADAPTER (CODER)
11 1 HA4042 NO. KIT
10 1 HA3242 AIR CYLINDER
9 4 H5161878SS BOLT. HEX HD 5/16—18 X 7/8 SS
8 2 H381678SS BOLT. HEX HD 3/8—16 X 7/8 SS
7 2 H142012SS BOLT. HEX HD 1/4—20 X 1/2 SS
6 1 700495 CORDSET. M12 SOCKET, 2M
5 1 69295 SENSOR, PHOTO. DIFF. 10—30VDC. M12
4 2 69069 FITTING, ELBOW 1/8 M X 1/4 T
3 1 67463 RELAY, LOGIC, 8—1, 4-0, 24VDC
2 1 54915 KIT, SOLENOID VALVE 24VDC
1 i 10242 ALLEN WRENCH, 332
ITEM__[QTY] PART NUMBER DESCRIPTION
o o R O e wooat | e o | DN BAMER
o SEE o D PO AT | v e m——
wstepuL "iveane 1o on e
e } cae1:6 | INKLESS IMPACT CODER (10
ey I YN it
Finisit/coRTING e = INCH DD 54910
seT TREAT L 12/6/2017 | 1 et 5 Im 2
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THIS ALLEN WRENCH
IS INCLUDED FOR

ADJUSTMENT OF THE
CODER CHARACTERS

REV. | ECO#

DESCRIPTION

INITIALS DATE

See Sheet1

See Sheetl

AS ASSEMBLED VIEW

6 2 WL516SS WASHER, LOCK, 5/16 SS

5 2 WF516SS WASHER, FLAT. 5/16 SS

4 2 NJ51618SS NUT, HEX JAM 5/16—18 SS
3 1 HA18244 CODER GUIDE, LEFT

2 1 HA18243 CODER GUIDE, RIGHT

1 1 10242 ALLEN WRENCH, 332

ITEM QTY PART NUMBER DESCRIPTION

=

GTE: SPECIICATK
(PUR) PURCHASED F!

ROM VENDO

(Uil PRLTIKES A5 USTED
R (G

VR .
(MFG] MV INFACTURED INoHOUSE | ZIPLUG ALL TAPS BEFGRE PA

C ALL BUPRS & SWi%P EDGES

i SEE BOM

LL DIMENSICHS APPLY AFTER FINAL SURT

A
TREATMENT.

4.STAMP PART WITH NUMBER AT LOCATIH SI

st HING. APPH( /AL REOUIRED FOR ALTERNATE

R
Secinc &

stcru
i T scur 134 | INKLESS IMPACT CODER (10
- I — CHARC)
1 sz B oescmenon
cwsitzcuing N
gha— O 54910
@ = s . o &
—— ez | 2es] o
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AS ASSEMBLED

NOTE:
TO MOUNT .69295, USE HARDWARE
THAT COMES WITH SENSOR

REV. | ECO#

DESCRIPTION INITIALS DATE

See Sheetl - -

See Sheetl = =

NOTE:
ORIENTATION SHOWN IS FOR A RIGHT TO LEFT FEED WITH

CODING ON FRONT OF MACHINE OR LEFT TO

RIGHT FEED WITH CODING ON BACK OF MACHINE.

uatcataL

29 6 WL516SS WASHER, LOCK. 5/16 SS
28 2 WL38SS WASHER, LOCK 3/8 SS
27 2 WL10SS WASHER, LOCK #10 SS
26 2 WFM3SS WASHER, FLAT M3 SS
25 4 WF516SS WASHER. FLAT. 5/16 SS
24 2 WF14SS WASHER, FLAT 1/4 SS
23 2 SCM316 SCREW, SOC CAP M3 X 10MM
22 2 SC102434SS SCREW. SOC CAP #10-24 X 3/4 SS
21 2 NJ51618SS NUT, HEX JAM 5/16—18 SS
20 1 NJ3824SS NUT, HEX JAM 3/8-24 UNF SS
19 1 HA41446 TYPE HOLDER 10 CHARACTER
18 1 HA18244 CODER GUIDE, LEFT
17 1 HA18243 CODER GUIDE. RIGHT
16 1 HA18242 PLATE, CODER GUIDE
15 1 HA18240 CODER GUARD WELDMENT
14 1 HA18069 CYLINDER MOUNT, 500 EMB CODER
13 1 HA18068 RUBBER BACKUP ASSEMBLY
12 1 HA18067 CODER MOUNT, 500 EMBOSSING
11 1 HA4085 CYLINDER ADAPTER (CODER)
10 1 HA4042 NO. KIT
9 1 HA3242 AIR CYLINDER
8 4 H5161878SS BOLT. HEX HD 5/16—18 X 7/8 SS
7 2 H381678SS BOLT, HEX HD 3/8—16 X 7/8 SS
6 2 H142012SS BOLT, HEX HD 1/4-20 X 1/2 SS
S 1 700495 CORDSET, M12 SOCKET. 2M
4 1 69295 SENSOR. PHOTO. DIFF. 10—30VDC. M12
3 2 69069 FITTING, ELBOW 1/8 M X 1/4 T
2 1 67463 RELAY, LOGIC, 8—1. 4—0, 24VDC
1 2 40559 #10—24 THUMB SCREW .5” LG
ITEM QTY PART NUMBER DESCRIPTION

(o AT e R PEReS Lo wone | LIS B 8 S, o

o st oo i v

: sewe 1:6 | INKLESS IMPACT CODER (10
CHARC)

1
soe B locsonmnon

HEZT TRCAT

= 54910

@"E‘ part no. o w
6/2017
[12/ /201 305 = 2.

oo et
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NOTE: REV.| ECO# DESCRIPTION INITIALS DATE
ORIENTATION SHOWN IS FOR A RIGHT TO LEFT FEED WITH = * See Sheet1 i - -
CODING ON FRONT OF MACHINE OR RIGHT TO LEFT FEED - - See Sheetl & = z
WITH CODING ON BACK OF MACHINE

(15\(28Y23\

2 2

8

29Y 26

30 6 WL516SS WASHER, LOCK. 5/16 SS
29 2 WL38SS WASHER, LOCK 3/8 SS
28 2 WL10SS WASHER, LOCK #10 SS
27 2 WFM3SS WASHER, FLAT M3 SS'
26 4 WF516SS WASHER, FLAT, 5/16 SS
25 2 WF14SS WASHER, FLAT 1/4 SS
24 2 SCM316 SCREW, SOC CAP M3 X 10MM
23 2 SC102434SS SCREW, SOC CAP #10-24 X 3/4 SS
22 1 NJ3824SS NUT, HEX JAM 3/8—24 UNF SS
21 2 NJ51618SS NUT, HEX JAM 5/16—18 SS
20 1 HA41446 TYPE HOLDER 10 CHARACTER
19 1 HA18244 CODER GUIDE, LEFT
18 1 HA18243 CODER GUIDE, RIGHT
17 1 HA18242 PLATE, CODER GUIDE
16 1 HA18240 CODER GUARD WELDMENT
15 1 HA18069 CYLINDER MOUNT, 500 EMB CODER
14 1 HA18068 RUBBER BACKUP ASSEMBLY
13 1 HA18067 CODER MOUNT, 500 EMBOSSING
12 1 HA4085 CYLINDER ADAPTER (CODER)
NOTE: 11 1 HA4042 NO. KIT
TO MOUNT 69295, USE HARDWARE 10 1 HA3242 AIR CYLINDER
THAT COMES WITH SENSOR
9 4 H5161878SS BOLT, HEX HD 5/16—18 X 7/8 SS
8 2 H381678SS BOLT, HEX HD 3/8-16 X 7/8 SS
7 2 H142012SS BOLT, HEX HD 1/4—20 X 1/2 SS
6 1 700495 CORDSET, M12 SOCKET, 2M
5 1 69295 SENSOR, PHOTO, DIFF. 10—30VDC, M12
4 2 69069 FITTING, ELBOW 1/8 M X 1/4 T
3 1 67463 RELAY, LOGIC, 8—1, 4—0. 24VDC
2 2 40559 #10—24 THUMB SCREW .5" LG
1 1 10242 ALLEN WRENCH. 332
QTY PART NUMBER DESCRIPTION
B ¥
sy SEE BOM
ustcout i
haud INKLESS IMPACT CODER (10
CHARC)
orscaipion
AS ASSEMBLED et v o 24910
— ”"u/s/zoﬂ e 5|W 2
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GOES TO REGULATOR AIR OUTPUT
FITTING P4965

GOES TO COLDER CYLINDER PORTS

REV.| ECO#

DESCRIPTION

INITIALS DATE

See Sheetl

See Sheetl

54908 SHOWN AS REF.:
TO INSTALL P4965

=

FOR CODER OPTION ONLY

REMOVE 901311

3 2 SC632112SS SCREW. SOC CAP #6-—32 X 1 1/2 SS
2 1 P4965 FITTING. MALE CONN 1/4 NPT X 1/4 T
1 1 54915 KIT, SOLENOID VALVE 24VDC

QTY PART NUMBER DESCRIPTION

7

wrs) SEE BOM

uaTcRisL

suprace

1o sHowL,
QUIRED FOR ALTEPHATE

DN eciben

4 HEMER=FISCHBEIN LLC

Seecnc &

L I cue 133 | INKLESS IMPACT CODER (10
] 1 CHARC)
e sz B |oescapion
—— INCH oD
e | S g 4910
P— DH[‘Z/S/ZO‘7 '»Hx'_E's of 5 G 2
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REV. ECO# DESCRIPTION INITIALS DATE
7.2. INKLESS IMPACT CODER (8 CHARC) U NEW PART RELEASE JAT27
2 6477 ADDED P4965 (SEE SHEET 5) DD 9/20/2018
32 |6 WL516SS WASHER, LOCK, 5/16 SS
31 2 WL38SS WASHER, LOCK 3/8 SS
30 |2 WL10SS WASHER, LOCK #10_SS
29 |2 WFM3SS WASHER, FLAT M3 SS
28 | 4 WF516SS WASHER, FLAT, 5/16 SS
27| 2 WF14SS WASHER, FLAT 1/4 SS
26 | 2 SCM316 SCREW, SOC CAP M3 X _10MM
GUIDES SEE SHEET 2 25 |2 SC63211255 SCREW, SOC CAP #6-32 X 1 _1/2 SS
24 1|5 SC1024345S SCREW, SOC CAP #10-24 X 3/4 SS
54505 SHOW FOR: CLARIY 23 |2 NJ51618SS NUT. HEX JAM 5/16-18 SS
22 1 NJ382455 NUT, HEX JAM 3/8-24 UNF_SS
21 1 HA18244 CODER GUIDE, LEFT
20 1 HA18243 CODER GUIDE, RIGHT
19 |1 HA18242 PLATE, CODER GUIDE
18 [ 1 HA18240 CODER_GUARD WELDMENT
17 1 HA18069 CYLINDER_MOUNT, 500 EMB_CODER
16 1 HA18068 RUBBER BACKUP ASSEMBLY
15 1 HA18067 CODER MOUNT, 500 EMBOSSING
14 |1 HA4085 CYLINDER_ADAPTER (CODER)
13 1 HA4047—1 ASSY. TYPE HOLDER, B8 CHARACTER
12 |1 HA4042 NO. KIT
11 1 HA3242 AIR_CYLINDER
0 |4 H51618785S BOLT. HEX HD 5/16-18 X 7/8 SS
9 2 H3816785S BOLT. HEX HD 3/8—16 X 7/8 SS
B 2 H1420125S BOLT, HEX HD 1/4-20 X 1/2 SS
CODER SEE SHEETS 3 AND 4 7 1 700495 CORDSET. M12 SOCKET, 2M
5 1 69295 SENSOR, PHOTO, DIFF. 10—30VDC, M12
ggé“g‘:&% COMPONERTS 5 7 59069 FITTING, ELBOW 1/8 M X 1/4 T
4 1 67463 RELAY, LOGIC, 8—1, 4-0, 24VDC
3 2 40559 #10—24 THUMB SCREW .5" LG
2 1 54915 KIT, SOLENOID VALVE 24VDC
1 1 10242 ALLEN WRENCH, 332

QTY

DESCRIPTION

CIFICATiun PREFIKES AS
VENOOR (M

PART NUMBER
7

FG) i

URED IN=HOUSE

1REMGVE sueRe EDAES

(19 SEE B2

uazcomy

VE ALL BURRS & W
2.PLUG ALL TAPS BEFGRE PAINT
SIALL DIMENSIS APPLY AFTER FINSL SUPFACE
v

AT LOCATION S
RECVIPED FOR Al

iy

ey

seur 106

s B

DESCRIPTION

INKLESS IMPACT CODER (8
CHARC)

Figure 7-2: INKLESS IMPACT CODER

HEZT TRCAT

umLESS

LD . 54916

oz

@G pant o, e
m(u/zs/zon {wm\ of SLW 2
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THIS ALLEN WRENCH -~
IS INCLUDED FOR
ADJUSTMENT OF THE \.1./
CODER CHARACTERS

DESCRIPTION

INITIALS DATE

See Sheet]

See Sheetl

AS ASSEMBLED VIEW

6 2 WL516SS WASHER, LOCK. 5/16 SS

5 2 WF516SS WASHER, FLAT. 5/16 SS

4 2 NJ51618SS NUT. HEX JAM 5/16—18 SS
3 1 HA18244 CODER GUIDE, LEFT

2 1 HA18243 CODER GUIDE, RIGHT

1 1 10242 ALLEN WRENCH. 332

QTY PART NUMBER DESCRIPTION
T, SPECEATON PRI ) 1.RCUGY

EE BOM

uateeiaL

HE mirgrus
Aee

2
spronc &

romy

ey

FiNiS/E0RTING

INKLESS IMPACT CODER (8
CHARC)

oescripion

2T TRCAT

parr w0, forn

54916

12/28/2017
e 12128/

1
PERE )
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AS ASSEMBLED

NOTE
TO M
THAT COMES WITH SENSOR

OUNT 69295, USE HARDWARE

REV. | ECO#

DESCRIPTION INITIALS DATE

See Sheetl = =

See Sheetl = =

NOTE:
ORIENTATION SHOWN IS FOR A RIGHT TO LEFT FEED WITH

CODING ON FRONT OF MACHINE OR LEFT TO
RIGHT FEED WITH CODING ON BACK OF MACHINE.

29 6 WL516SS WASHER, LOCK. 5/16 SS

28 2 WL38SS WASHER, LOCK 3/8 SS

27 2 WL10SS WASHER, LOCK #10 SS

26 2 WFM3SsS WASHER, FLAT M3 SS

25 4 WF516SS WASHER, FLAT. 5/16 SS

24 2 WF14SS WASHER, FLAT 1/4 SS

23 2 SCM316 SCREW, SOC CAP M3 X 10MM
22 2 SC102434SS SCREW. SOC CAP #10-24 X 3/4 SS
21 2 NJ51618SS NUT, HEX JAM 5/16—18 SS
20 1 NJ3824SS NUT, HEX JAM 3/8-—24 UNF SS
19 1 HA18244 CODER GUIDE, LEFT

18 1 HA18243 CODER GUIDE. RIGHT

17 1 HA18242 PLATE, CODER GUIDE

16 1 HA18240 CODER GUARD WELDMENT

15 1 HA18063 CYLINDER MOUNT, 500 EMB CODER
14 1 HA18068 RUBBER BACKUP ASSEMBLY

13 1 HA18067 CODER _MOUNT, 500 EMBOSSING
12 1 HA4085 CYLINDER ADAPTER (CODER)

11 1 HA4047—1 ASSY, TYPE HOLDER, 8 CHARACTER
10 1 HA4042 NO. KIT

9 1 HA3242 AIR CYLINDER

8 4 H5161878SS BOLT, HEX HD 5/16—18 X 7/8 SS
7 2 H381678SS BOLT, HEX HD 3/8—16 X 7/8 SS
6 2 H142012SS BOLT, HEX HD 1/4—20 X 1/2 SS
S 1 700495 CORDSET, M12 SOCKET, 2M

4 1 69295 SENSOR. PHOTO. DIFF. 10—-30VDC. M12
3 2 69069 FITTING, ELBOW 1/8 M X 1/4 T
2 1 67463 RELAY, LOGIC, 8—1, 4—0, 24VDC
1 2 40559 #10—24 THUMB SCREW .5” LG
ITEM QTY PART NUMBER DESCRIPTION

% USTED
HANBFACTURED IN=HOUSE

(73) SEE BOM

atesiaL

hny o s

g } seur 136 | INKLESS IMPACT CODER (8
CHARC)

ture)

o
s B oesomenos

FINISI/COATING

ez TRCAT

INCH__oe 0D 54916

SPECIFIED @ pant wo, tomn
'G’ _rvr!2/25/2017 -rr13 of 5 |"v 2
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NOTE: REV.| ECO# DESCRIPTION INITIALS DATE
ORIENTATION SHOWN IS FOR A RIGHT TO LEFT FEED WITH - - See Sheetl = .
CODING ON FRONT OF MACHINE OR RIGHT TO LEFT FEED 5 B See sheetl = .

WITH CODING ON BACK OF MACHINE

30 6 WL516SS WASHER, LOCK. 5/16 SS
29 2 WL38SS WASHER, LOCK 3/8 SS
28 2 WL10SS WASHER, LOCK #10 SS
27 2 WFM3SS WASHER, FLAT M3 SS
26 4 WF516SS WASHER, FLAT, 5/16 SS
25 2 WF14SS WASHER, FLAT 1/4 SS
24 2 SCM316 SCREW., SOC CAP M3 X 10MM
23 2 SC102434SS SCREW, SOC CAP #10-24 X 3/4 SS
22 2 NJ51618SS NUT. HEX JAM 5/16—18 SS
21 1 NJ3824SS NUT. HEX JAM 3/8-24 UNF SS
20 1 HA18244 CODER GUIDE, LEFT
19 1 HA18243 CODER GUIDE, RIGHT
18 1 HA18242 PLATE, CODER GUIDE
17 1 HA18240 CODER GUARD WELDMENT
16 1 HA18069 CYLINDER MOUNT, 500 EMB CODER
15 1 HA18068 RUBBER BACKUP ASSEMBLY
(6 14 1 HA18067 CODER MOUNT, 500 EMBOSSING
N 13 1 HA4085 CYLINDER ADAPTER (CODER)
12 1 HA4047—1 ASSY, TYPE HOLDER, 8 CHARACTER
NOTE: 11 1 HA4042 NO. KIT
TO MOUNT 69295. USE HARDWARE 10 1 HA3242 AIR CYLINDER
THAT COMES WITH SENSOR
9 4 H5161878SS BOLT, HEX HD 5/16—18 X 7/8 SS
8 2 H381678SS BOLT, HEX HD 3/8-16 X 7/8 SS
7 2 H142012SS BOLT, HEX HD 1/4—20 X 1/2 SS
6 1 700495 CORDSET, M12 SOCKET. 2M
5 1 69295 SENSOR, PHOTO, DIFF. 10—30VDC, M12
4 2 69069 FITTING. ELBOW 1/8 M X 1/4 T
3 1 67463 RELAY, LOGIC. 8—1, 4—0. 24VDC
2 2 40559 #10—24 THUMB SCREW .5" LG
1 1 10242 ALLEN WRENCH. 332
ITEM QTY PART NUMBER DESCRIPTION
(PLR) PuRCHASED R VEICE | (URE) MAOPACTIRED Moo |
W
(i) SEE BOM it cam oc
ustepias S
L] INKLESS IMPACT CODER (8
CHARC)
oescrpicn
Fiws/zonting
AS ASSEMBLED s M549 1‘ 5
uge st | 2zesz07| eS| o
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GOES TO REGULATOR OUTPUT
FITTING

GOES TO CODER CYLINDER
PORTS

REV. | ECO# DESCRIPTION

INITIALS DATE

See Sheetl

See Sheetl

54908 SHOWN AS REF.; REMOVE 901311
TO INSTALL P4965

s

FOR CODER OPTION ONLY

ustcen

3 2 SC632112SS SCREW, SOC CAP #6-32 X 1 1/2 SS

2 1 P4965 FITTING, MALE CONN 1/4 NPT X 1/4 T

1 1 54915 KIT, SOLENOID VALVE 24VDC

ITEM QryY PART NUMBER  |DESCRIPTION
NUTE: SPLCIFCATIN PREFIES LREMSUE ALL BUTRS & SHIZP £0UES
(PUR) PUSCHASED FEOM VERLOR _(MFO) ED IN=r0ISE L TaPS BEFORE Pa
= AFTER Pt SRrace
£ AT Location Seow

— L RECLIRED FOR ALTERIIATE

iy

| P
o N = O

. " ; scue 133 | INKLESS IMPACT CODER (8
- - o CHARC)

HEZT TREAT

L DD

54916

@ 'E’ parr uo, oo
- 12/28/2017

PEEEI
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REV. | ECO# DESCRIPTION INTIALS | DATE
UPGATED DRAING TO FAATCH EFICOR BOM:
7.3. ASSEMBLY, COOLING ATTACHMENT 3 | reR X -8 PO 21212018
4 | e ™ 20BN cprin i - OO TOR | oo AL
c O
= |
—er
7
6

Figure 7-3: ASSEMBLY, COOLING ATTACHMENT

NOTES:

FOR COOLING OPTION ONLY
SCALE1:

1. USE 900515 CABLE-TIE AND FASTENER F63214 TO SECURE HOSES.
2. SHORTEN ITEM 725448 AS MUCH AS POSSIBLE.

11 2 WL516SS WASHER, LOCK. 5/16 SS

10 2 SF51618212SS  [SCREW. SOC FLAT 5/16—18 X 2 1/2 BO

9 2 NH51618SS NUT. HEX 5/16—18 UNC. SS

8 1 HA11737 COOLING WELDMENT

7 1 HA9613 REDUCER. 1/4 NPT X 1/8 NPT

6 1 HA0633 FLOW CONTROL—BLOCK. 1/8 NPT

5 1 F63214 SCREW. FLAT HD #6-32 X 1/4 BO

4 1 900515 MOUNTS;CABLE TIE:PANDUIT ABMS—A-D

3 2 725448 ASSY, 1/4" LOCLINE HOSE (#10095K11)

2 1 68515 FITTING, UNION, Y, 1/4 T

1 3 17027 FITTING, ELBOW .125M X .25T

ITEM PART NUMBER DESCRIPTION
(pum) puncde PTlurer weniractineo mevovse | LIS 5 HAMER
G
% SEE BoM e
uzicone " “
lm ASSEMBLY, CCOLING
- Y ATTACHMENT

m opscai
FINISH /ZOATING PRivany uniTs = INCH RDV
=i @G’ m'm/m/zms H<:~A‘J' 11 [782

HELT ToraT pare fsurer v
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7.4,

CASTER ASSEMBLY

REV. | ECO#

DESCRIPTION

INITIALS DATE

1 6477

CREATED DRAWING FROM EXISTING ASSEMBLY

9/24/2018

Figure 7-4: CASTER ASSEMBLY

(MFG) SEE BOM

TMENT.
STAMP PART WITH NUMBER AT LOCATION
SHOWN

ENGINEER]NG APPROVAL REQUIRED FOR
ALTERNATE CONSTRUCTION METHODS

o B pee

THE INFORMATICN CONTAINED IN THIS DUCUMENT
REPRODUCED OR DIiVULGED, IN WHCLE OR PART.
SPECIFIC AUTHORIZATION FROM HAMER—FISCHBI

4 16 WL516SS WASHER, LOCK, 5/16 SS

3 16 WF516SS WASHER, FLAT, 5/16 SS

2 4 HA0026—4 CASTER, 4” W/ BRAKE

1 16 H5161834SS BOLT, HEX HD 5/16—18 X 3/4 SS

ITEM QTY PART NUMBER DESCRIPTION
NOTE: SPECIFICATION PREFIXES AS LISTED REMOVE ALL BURRS & SHARP EDGES " HAMER

(PUR) PURCHASED FROM VENDOR (MFG) MANUFACTURED IN—HOUSE PLUG ALL TAPS BEFORE PAINT
pemes ?kEAD:AMEENNSIDNS APPLY AFTER FINAL SURFACE FlSCHBEIN’

"ADURAVANT COMPANY

FINISH/COATING

MATERIAL
(PuR) TOLERANCE INCH mm {:2

DECIMAL XX .02 +.51 | SCALE - CASTERS ASSEMBLY
o) DECIMAL XXX +.005 | *.127 A

[ANGLES +30 MINUTES | SIZE DESCRIPTION

PRIMARY UNITS =

HEAT TREAT

INCH DRN DD
UNLESS OTHERWISE SPECIFIED

HA11782
DWG NO.

[7 .030in .762mm

v/. 125 Microinch .0032mm

«@G PART NO. (0PT)
9/24/2018
DATE /24/

! 1
IsHEET REV
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